
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / Environmental Engineer 
 
Nick Hong (via electronic signature) 
 

December 9, 2021 
 
 

x  

Daniel W. Martin, P.E. / Environmental Engineer Manager 
 
Maria D. Bebenek for Daniel W. Martin 
 

December 15, 2021 
 

x  

Maria D. Bebenek, P.E. / Environmental Program Manager 
 
Maria D. Bebenek 
 

December 15, 2021 
 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0028720 

Facility Type Municipal APS ID 326511 

Major / Minor Minor Authorization ID 999541 

a 
Applicant and Facility Information 

a 

Applicant Name Berks County Region Airport Authority  Facility Name Reading Region Airport  
[...]
value surface waters removes the need for an additional evaluation of anti-degradation requirements.     
 
The Schuylkill River is a Category 2 and 4a stream listed in the 2020 Integrated List of All Waters (formerly 303d Listed 
Streams). This stream is an attaining stream that supports aquatic life, recreational uses, and potable water supply. The 
receiving stream is also impaired for fish consumption due to PCBs from an unknown source. The receiving waters is subject 
to the Schuylkill River PCB total maximum daily load (TMDL) plan to improve water quality in the subject facility’s watershed.  
 
The existing permit and proposed permit differ as follows: 
 

• Adjustment to permit limit for TDS due to typographical error in existing permit 

• Due to EPA triennial, E- Coli shall be monitored 

• Monitoring for stormwater parameters on a 2x/yr basis 

Sludge use and disposal description and location(s): Sewage Sludge/Biosolids is disposed at the Exeter Township in Berks 
County under DEP Permit No. PA0026972 and/or Lehigh County Authority WWTP in Lehigh County under DEP Permit No. 
PAS902202 
 
The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review, 
contact the SCRO File Review Coordinator at 717.705.4700. 



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

3 

1.0 Applicant 

1.1 General Information 
 
This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal for the following 
subject facility. 
 
Facility Name:    Reading Regional Airport Authority 
 
NPDES Permit # PA0028720 
  
Physical Address: 2501 Bernville Road 
   Reading, PA 19605 
 
Mailing Address: 2501 Bernville Road 
   Reading, PA 19605 
 
Contact:  Terry Sroka 
   Manager 
   tsroka@readingairport.org 
 
Consultant:  Christina Crawford, PE/MBA 

Spotts, Stevens, and McCoy 
christina.crawford@ssmgroup.com 

 

1.2 Permit History 
 
Description of Facility 
 
On February 10, 2017, DEP issued a letter to the facility informing that DEP no longer considers the storm sewer system 
within the facility’s jurisdiction to be a regulated small MS4. As a result, DEP does not expect a submittal for NOI or permit 
application for stormwater.   
 
Reading Regional Airport Authority (RRAA) reportedly sold a 154-acre track of land to Berks County Industrial Development 
Authority (BCIDA). The parcel of land included the original stormwater outfalls 002, 003, and 004. RRAA continues to hold 
the parcel that includes stormwater outfalls 005, 006, 007, and 008.  
 
In prior issued NPDES permits, the facility was categorized as Sewage- Non-public. This has been corrected to Sewage- 
Public. By regulatory definition, an authority is public. The facility is also considered municipal. This seems appropriate since 
wastewater contributions prior to around 2006 did not include St. Joseph Hospital and Bern Township.   
 
Sources of Water 
 
The facility receives wastewater contributions from the locations summarized in the table. 
 

 
 
 
 

Municipalities Served Flow Contribution

Airport and the Airport Industrial Park 27%

Saint Joseph Medical Center 47%

Bern Township 26%

Total 100%

Tributary Information



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

4 

DRBC Docket  
 
On June 12, 2019, the Delaware River Basin Commission, issued Docket No D-1986-038 CP-4 for the Reading Regional 
Airport Authority. The docket was issued for the renewal of the existing WWTP and its discharge in conjunction with the PA 
DEP NPDES permit. 
 
Section 3.10.4D.2. of the Commission’s Water Quality Regulations (WQR) establishes the basin-wide total dissolved solids 
(TDS) effluent standard as 1,000 mg/l. A variance to the Commission’s TDS effluent limit was approved on an average 
monthly and instantaneous maximum basis of 2,605 mg/l and 5,210 mg/l, respectively. 
 
The docket expires on June 30, 2025. 
 
Permit submittal included the following information. 
 

• NPDES Application 

• Flow Diagrams 

• Influent Sample Data 

• Effluent Sample Data 

2.0 Treatment Facility Summary 

2.1.1 Site location 
 
The physical address for the facility is 2501 Bernville Road, Reading, PA 19605. A topographical and an aerial photograph 
of the facility are depicted as Figure 1 and Figure 2.   

 

Figure 1: Topographical map of the subject facility 

 

 
 

 

 

 



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

5 

Figure 2: Aerial Photograph of the subject facility 

 

 
 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

6 

2.1.2 Sources of Wastewater/Stormwater 
 
The NPDES application notes that there is one industrial user. Industrial Metal Plating discharges approximately 0.0204 
MGD. The facility uses a pretreatment system that processes wastewater from their metal finishing process. The facility is 
not a significant industrial user. 
 
The table summarizes the facility’s industrial/commercial users. 
 

 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

7 

The facility has the following outfall information for stormwater. 
 

Outfall No. 002  Design Flow (MGD) 0 

Latitude 40º 22' 32.09"  Longitude -75º 57' 21.91" 

Wastewater Description: Stormwater; Some deicing activities. 

 

Outfall No. 003  Design Flow (MGD) 0 

Latitude 40º 22' 47.77"  Longitude -75º 57' 36.04" 

Wastewater Description: Stormwater; Runways and taxiways, turf, etc. Some deicing activities. 

 

Outfall No. 004  Design Flow (MGD) 0 

Latitude 40º 22' 59.61"  Longitude -75º 57' 34.97" 

Wastewater Description: Stormwater; Runways and taxiways, turf, etc. Some deicing activities. 

 
 

Outfall No. 005  Design Flow (MGD) 0 

Latitude 40º 23' 8.85"  Longitude -75º 57' 58.68" 

Wastewater Description: 
Stormwater; The drainage area is approximately 343.84 acres. The stormwater originates from 
runways and taxiways, light manufacturing, auto parking lot, aircraft hanger, aircraft parking apron, 
aboveground fuel storage tanks, wooded area, and turf. Some deicing activities. 

 

Outfall No. 006  Design Flow (MGD) 0 

Latitude 40º 22' 33.16"  Longitude -75º 58' 32.84" 

Wastewater Description: 
Stormwater; The drainage area is approximately 102.46 acres. The stormwater originates from 
runways and taxiways, office building, auto parking lot, light manufacturing, warehousing, truck parking 
lot, and turf.  

 

Outfall No. 007  Design Flow (MGD) 0 

Latitude 40º 22' 31.34"  Longitude -75º 58' 26.53" 

Wastewater Description: 
Stormwater; The drainage area is approximately 93.35 acres. The stormwater originates from aircraft 
hanger, warehousing, truck parking lot, auto parking lot, and turf. Some deicing activities. 

 

Outfall No. 008  Design Flow (MGD) 0 

Latitude 40º 22' 15.73"  Longitude -75º 57' 24.17" 

Wastewater Description: 
Stormwater; The drainage area is approximately 21.15 acres. The stormwater originates from airport 
maintenance garage, runway and taxiway, auto parking lot, and turf.  

 

Outfall No. 009  Design Flow (MGD) 0 

Latitude 40º 22' 25.17"  Longitude -75º 58' 9.70" 

Wastewater Description: Stormwater; Some deicing activities. 

 
The locations of the stormwater outfalls are depicted in the map.  
 
The red outline encircles the Reading Regional Airport Authority property. The yellow outline encircles the BCIDA property. 
 
Outfall 002 is just outside the airport parcel and will receive little contribution from BCIDA stormwater. The facility will seek 
permission from BCIDA to continue sampling at this outfall. 
 
Outfalls 003 and 004 were relocated to move the outfalls upstream from the BCIDA property as much as possible to avoid 
drainage from the BCIDA site. Due to the sale of the property to BCIDA, the facility will no longer have access to the 
stormwater outfalls. 
 
Outfall 009 is a new outfall.  
 
 
 



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

8 

  



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

9 

2.2 Description of Wastewater Treatment Process 
 
The subject facility is a 0.42 MGD design flow facility. The subject facility treats wastewater using a sequencing batch 
reactor(s) (SBR) and a chlorine contact tank prior to discharge through the outfall. The facility is being evaluated for flow, 
pH, dissolved oxygen, TRC, TSS, CBOD, oil and grease, ammonia-nitrogen, TDS, PCBs, and fecal coliform. The existing 
permits limits for the facility is summarized in Section 2.4.  
 
The treatment process is summarized in the table. 
 

Treatment Facility Summary 

a 

Treatment Facility Name: Reading Region Airport STP 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor 
Chlorine With 
Dechlorination 0.42 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.504 1043 Not Overloaded Aerobic Digestion 
Combination of 

methods 

 
 
 

 

  



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

10 

A process flow diagram for the facility is depicted. 

 

 
 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

11 

2.3 Facility Outfall Information 
 
The facility has the following outfall information for wastewater. 
 

Outfall No. 001  Design Flow (MGD) .42 

Latitude 40º 22' 58.15"  Longitude -75º 57' 11.29" 

Wastewater Description: Sewage Effluent 

 
 
 
2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, disinfecting, or 
maintenance and which may be detected in effluent discharged to waters of the Commonwealth. Chemicals excluded are 
those used for neutralization of waste streams, the production of goods, and treatment of wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 
 

• Chlorine for chlorination 

• Sulfur dioxide for dichlorination 

2.4 Existing NPDES Permits Limits 
 
The existing NPDES permit limits are summarized in the table. 

 

 



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

12 

 

3.0 Facility NPDES Compliance History 

3.1 Summary of Inspections 
 
A summary of the most recent inspections during the existing permit review cycle is as follows.  
 
The DEP inspector noted the following during the inspection. 
 
07/06/2016:   

• The raw influent was tinted orange/red. The facility suspects the industrial metal plating may be responsible for 

the dye in the influent. Metal sampling was conducted around June 27, 2016. 

• A charcoal and sand mixture were observed in the influent channel. The facility noticed the grit beginning on June 

7 over the course of about a week. The grit resembles a media used in the industrial metal plating pretreatment 

process. 

04/11/2017: 

• The inspection was precipitated by an incident. Approximately 3,000 gallons was overflow due to a PLC failure. 

Lime was applied to the ground in the area of overflow. 

 
07/02/2018:   

• The following repairs/replacements were made since the last inspection: Effluent sampler, utility water pump 

rebuilt, gasket gate valves repaired, influent screen had new brushes and wear plates, blower #3 rebuilt, PLC 

power supply fixed. 

• The SCADA system was adjusted so it would not register a storm event when entering in fill decant mode. 

• The industrial metal plating pretreatment was upgraded. 

• The pump station is maintained by Bern Township. 

• The flow to the treatment plant from Bern township is monitored along Leisczs Bridge Road.   



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

13 

3.2 Summary of DMR Data 
 
A review of approximately 1-year of DMR data shows that the monthly average flow data for the facility below the design 
capacity of the treatment system. The maximum average flow data for the DMR reviewed was 0.185 MGD in March 2021. 
The hydraulic design capacity of the treatment system is 0.504 MGD. 
 
The off-site laboratory used for the analysis of the parameters were QCL, QC Laboratories located at 1205 Industrial Blvd, 
PO Box 514 Southampton, PA 18966 and Atlantic Coast Laboratories located at 630 Churchmans Road, Newark, DE 
19702. 
 
 
  



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

14 

DMR Data for Outfall 001 (from October 1, 2020 to September 30, 2021) 

 
Parameter SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 

             Flow (MGD) 
Average Monthly 0.157 0.098 0.090 0.085 0.065 0.107 0.185 0.093 0.079 0.182 0.113 0.117 

Flow (MGD) 
Daily Maximum 0.303 0.160 0.126 0.131 0.134 0.213 0.269 0.219 0.105 1.337 0.340 0.171 

pH (S.U.) 
Minimum 6.0 7.1 7.2 7.1 6.7 7.0 7.0 6.9 6.7 6.2 6.9 7.0 

pH (S.U.) 
Instantaneous 
Maximum 7.4 7.8 7.6 7.6 7.8 7.6 7.6 7.6 7.9 7.6 7.6 7.8 

DO (mg/L) 
Minimum 5.4 5.2 5.7 5.9 6.8 7.1 7.8 8.3 7.0 6.1 7.2 7.1 

TRC (mg/L) 
Minimum 0.01 0.01 0.01 < 0.1 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 

TRC (mg/L) 
Average Monthly 0.1 0.1 0.03 0.1 0.1 0.1 0.1 0.2 0.1 0.2 0.1 0.1 

TRC (mg/L) 
Instantaneous 
Maximum 0.4 0.3 0.1 0.7 1.0 0.8 0.4 1.4 0.6 1.0 0.4 0.1 

CBOD5 (lbs/day) 
Average Monthly 4 < 2 < 2 < 2 < 1 2 < 6 3 < 2 6 < 2 < 2 

CBOD5 (lbs/day) 
Weekly Average 5 < 3 2 < 2 < 1 3 13 5 3 17 < 2 < 2 

CBOD5 (mg/L) 
Average Monthly 3 < 2 < 2 < 2 < 2 2 < 4 5 < 3 4 < 2 < 2 

CBOD5 (mg/L) 
Weekly Average 5 < 2 2 < 2 2 3 10 6 3 9 < 2 < 2 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 94 118 194 204 221 83 136 202 139 162 108 137 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 134 136 232 269 301 84 156 227 178 190 116 157 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 60 131 221 214 260 77 80 198 181 220 104 133 

TSS (lbs/day) 
Average Monthly 29 < 5 < 4 < 3 < 2 < 4 < 14 9 < 6 < 8 7 5 



NPDES Permit Fact Sheet  NPDES Permit No. PA0028720 
Reading Region Airport  
 
 

15 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 77 111 198 220 140 73 139 187 99 85 108 121 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 103 156 218 226 162 74 167 234 108 93 161 161 

TSS (lbs/day) 
Weekly Average 38 < 5 4 < 3 < 3 6 30 11 12 < 15 9 7 

TSS (mg/L) 
Average Monthly 23 < 5 < 4 < 4 < 4 < 4 < 10 16 < 8 < 7 8 5 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 50 124 223 232 165 68 82 182 132 116 108 115 

TSS (mg/L) 
Weekly Average 51 < 4 5 4 < 4 5 22 20 15 11 10 6 

Total Dissolved Solids 
(mg/L) 
Average Monthly 816.3 1544.0 1527.5 1364.0 1190.0 894.0 716.4 1053.5 1016.5 1121.2 1155.0 1137.5 